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" ”» ]
L i ] L J1 ] -
Data: 10 o Date: 10.0CT.2022 07:21:51
Highest Channel / QPSK
. oo
Spectr A
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
-50 dBm and ki o Lam oo g
ot “._MMMM
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 528.63818 MHz -54.45 dBm -29.45 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47076 GHz -53.95 dBm -28.95 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.94125 GHz -53.64 dBm -28.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -40.37 dBm -15.37 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.97925 GHz -52.55 dBm -27.55 db
10,000 GHz 14,000 GHz 1,000 MHz 13.99075 GHz -51.03 dBm -26,03 db
14.000 GHz 18.000 GHz 1.000 MHz 15.99800 GHz -47.77 dBm -22,77 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.05718 GHz -47.99 dBm -22.99 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG291508-01B

LTE Band 41/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum | [ spect Y
Ref Level 0.00 dBm Offset 2.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
10 d8nP—hRERIOUS—NE—ABE] 10 dENP—pRORESHE—AE— AR
20d8 20 dB
_SPURIOUS | SPURIOUS_LINE_A|
-40 dBm
—~— T e R san= -50 dBm = _L Sy AR AR .
-60 dB
-70 de
-80 dBm
o0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 88%,23288 MHz -54.78 dBm -25.78 db 30.000 MHz 1.000 GHz 1,000 MHz 943.52574 MHz -54.71 dem -29.71 de
1.000 GHz 2,475 GHz 1.000 MHz 2,47076 GHz -46.26 dBm -21.26 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,45417 GHz -53.97 dBm -28.97 d8
2,715 GHz 3,000 GHz 1.000 MHz 2,96446 GHz -53.61 dBm -28.61 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,97358 GHz -53.53 dém -28.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99400 GHz -48.38 dBm -23.38 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.17298 GHz -45.15 dam -20.15 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.97425 GHz -52.47 dBm -27.47 dB 7.000 GHz 10.000 GHz 1,000 MHz 9.94876 GHz -52.46 dBm -27.46 dB
10.000 GHz 14.000 GHz 1.000 MHz 13,98025 GHz -51.08 dBm -26.08 dB 10.000 GHz 14,000 GHz 1,000 MHz 1269241 GHz -51.01 dém -26.01 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.98650 GHz -47.87 dBm -22.87 db 14.000 GHz 18.000 GHz 1,000 MHz 1766429 GHz -47.76 dam -22.76 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.01419 GHz -47.93 dBm -22.93 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.03619 GHz -48.01 dBm -23.01 dB
" ”» ]
L i ] - L J1 ] -
Data: 10 Date: 10.0CT.2022 07:46:46
Highest Channel / QPSK
Spectr uf
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
-50 dem = i AR R Sk s Al Setan
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 924.13543 MHz -54.88 dBm -29.88 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.17952 GHz -53.98 dBm -28.98 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.97159 GHz -53.47 dBm -28.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.352486 GHz -40.48 dBm -15.48 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.96726 GHz -52.40 dBm -27.40 db
10,000 GHz 14,000 GHz 1,000 MHz 12,68241 GHz -51.13 dBm -26,13 db
14.000 GHz 18.000 GHz 1.000 MHz 15.99850 GHz -47.71 dBm -22,71dB
18.000 GHz 27.000 GHz 1.000 MHz 19.01218 GHz -47.95 dBm -22.95 dB
Date: 10.0CT.2022 07:48:09
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Report No. : FG291508-01B

LTE Band 41/ 20MHz

Spectrum | [ spect Y
Ref Level 0.00 dBm  Offset 9.22 db Mode Auto Sweep Ref Level 0.00 dBm  Offset .22 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
10 dBTP—b SRS E—AB S 10 dBIE—pRUREOUE N E—AB S|
-20 dB -20 dB
_SPURIOUS | | SPURIOUS_LINE_A|
-40 dBm
A LN PSS NPV — -50 dBm | — g i i,
60 dB
-70dB
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 958,55322 MHz -54.86 dBm -25.86 db 30.000 MHz 1.000 GHz 1,000 MHz 907.65367 MHz -54.80 dam -29.80 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47260 GHz -50.02 dBm -25.02 dB 1.000 GHz 2,475 GHz 1.000 MHz 2,16883 GHz -54.03 dém -29.03 d&
2.715 GHz 3.000 GHz 1,000 MHz 2,94794 GHz -53.,49 dBm -28.49 db 2.715 GHz 3.000 GHz 1,000 MHz 295521 GHz -53,37 dém -28.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99450 GHz -47.94 dBm -22.94 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.16848 GHz -44.85 dam -19.85 dg
7.000 GHz 10.000 GHz 1.000 MHz 9.97225 GHz -52.53 dBm -27.53 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.98925 GHz -52.46 dém -27.46 d&
10.000 GHz 14,000 GHz 1,000 MHz 13,99725 GHz -51.04 dBm -26.04 dB 10.000 GHz 14,000 GHz 1,000 MHz 13,99125 GHz -51.11 dém -26.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65079 GHz -47.67 dBm -22.67 db 14.000 GHz 18.000 GHz 1,000 MHz 1766279 GHz -47.80 dam -22.80 d&
18.000 GHz 27.000 GHz 1.000 MHz 1801175 GHz -48.02 dBm -23.02 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.00669 GHz -48.03 dém -23.03 dB
L i ] - L J1 ] -
Data: 10. 07:57:42 Date: 10.0CT.2022 OE

Highest Channel / QPSK

Spectr uf
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm ‘
-50 dBm = e i e e a2
I e (W U Lo N hd
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 903.77561 MHz -54.91 dBm -29.91 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47260 GHz -53.80 dBm -28.80 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.94296 GHz -53.37 dBm -28.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.342486 GHz -41.26 dBm -16.26 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.98125 GHz -52.51 dBm -27.51 dB
10,000 GHz 14,000 GHz 1,000 MHz 13.97975 GHz -51.05 dBm -26,05 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.68829 GHz -47.43 dBm -22.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00075 GHz -47.97 dBm -22.97 dB
1
j ] axi
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saronas. FCC RF Test Report

Report No. : FG291508-01B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0016
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0007
20 Battery End Point 0.0021

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG291508-01B

LTE Band 66

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod.

Q

PSK 16QAM

64QAM

Limit: 13dB

RB Size

Fu

I RB Full RB

Full RB

Result

Middle CH

5.13

6.00

6.41

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

o Att

Spectrum

a0 dE  AQT

Ref Level 2560 dem  Offset & 60 dB

2 ms @ RBW 20 MHz

[@15a view

0.1

Mea

| Peak |

ean Pwir + 20.00 dB
Samples: 130000

F 1.745 GHz
Gomplementary Gumulative Distribution Function
n crest | 10% | 10% |
Trace 1 [ 2188dem | 27.7s dem £.57 dB .43 d8 +.26 dB

0.1% 0.01% |
5.13 dB 5.50 dB
[ EEREERE

Middle Channel / Full RB/ 16QAM

Spectry

o Att

m

30 6B

Ref Level 2560 dem  Offset & 60 dB

AQT 2 ms @ RBW 20 MHz

[@15a view

S

ean Pwir + 20.00 dB

Gomplementary Gumulative Distribution Function

Peak | crest |

Samples: 130000

F 1.745 GHz
Mean |
Trace 1 20.90 dBm

10% | 10% | oDaoe 0.01% |
28.26 dBm 7.36 dB 2.99 d8 4.93 d8 6.00 dB 6.78 dB
CEERRER ]
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Middle Channel / Full RB/ 64QAM

Spectrum o
Ref Level 25.60 dém Offset 5.60 di
att 3008 AQT  pms @ RBW 20 MH:

lcF 1.745 cHz

Mean Py + 20.00 dB
samples: 130000
Mea | Peak crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.87 dém  27.60 dém 7.73 db 3.04 d8 5.16 dB .41 b 7.01 dB
i
JL

Complementary Gumulative Distribution Function

] (]
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26dB Bandwidth

Mode

LTE Band66 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

18.94

19.14

Spectrum vy Spectrum vy
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dom  Offset 560 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @10k Max
o ML) 14.70 dem) - Mi[1] 13.96 dBm)
20dB % 1.7510340 GHz 20 dex 1.7494360 GHz
) ) e A Yo et B Y Py 26.00 dB) ; ) . - . A PR e 26.00 d8)
10 d8; f Bw A 18.941000000 MHz 10 da: I‘ - Bw o \ 19.141000000 MHz
Q factor 92.4 Q factor 1 91.4
0dBm . f 0 dém T
; it ) Tl 3
-10d 7 -10 i ;
/ / \
-20 dem—t e -20 dém—+t " \
r In, e { |
L YA - B L P L .
B0t Vi ey R A -
-40 dBm—+ -40 dBm—+
50 d -50 d
-60) dbm—t -60 dbm—t
70 70 de
CF 1.745 GHz 1001 pts Span 0.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 1.751034 GHz 14.70 dBm ndB down 18,941 MHz M1 1 1.749436 GHz 13.96 dém ndB down 19,141 MHz
Ti i 1.73541 GHz -11.29 dBm ndg 26.00 d& T1 1 1.735568 GHz -12.33 dém ndg 26.00 d&
T2 1 1.754351 GHz -11.24 dam Q factar 92.4 T2 1 1.75471 GHz -11.93 dan Q factar 91.4
GInn ve GInn ve
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 20MHz

Mod. QPSK 16QAM
Middle CH 17.86 17.94

Spectrum vy Spectrum vy
Ref Level 25.60 dom  Offset 5.60 dB @ RBW 300 kHz RefLevel 25.60 dom  OFset 660 db @ RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHZ  Mode auto FFT o Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @10k Max
o = Mi[1] - ML[1] 13.40 dBm)
20 dem— ” } 1 20 dem— T 1.7364090 GHz
. it e N Ly Y A . e e ] i, QA o T2 17.942057942 MHz
! l |\
0 dem ! 4 0 dem
104 \\ 404 / \
/ \ / .
-20 dBm—t - AN -20 dBm—t / Y
P PP, L SN A R ) oA R T A )
- g y i R S Y . : .
-40 dBm—+ -40 dBm—+
50 df -0 d
60 dm—t -60 dBm—t
70 70 de
OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X -value | ¥-value | Function | Function Result |
M1 1 1.739685 GHz 15.67 dBm M1 1 1.736409 GHz 13.49 dém
T 1 1.736048 GHz 10.34 dbm Oce Bw 17.862137862 MHz T 1 1.736048 GHz 9.84 dbm Oce Bw 17.942057942 MHz
T2 1 1.7539111 GHz 11.03 der T2 1 1.753991 GHz 10.17 dam
GInn ve GInn ve
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 25.50 dBm  Offset 5.60 d@ Mode Auto Sweep Ref Level 25.60 dBm  Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr @1 AvgPwr
Limit ¢heck | SPURIGHIG OHBIEKABS _ Paks
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iy / \ / \‘ i,
-40 dBm o — " %0 dp e
|~ ) o [ ]
50 dB -50 dBm
o —————— Pl S0 = i
-60 dBm -60 dBm
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start 1.7 GHz 3003 pts Stop 1.712 GHz || |[start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70873 GHz -32.03 dBm -19.03 d& 1,778 GHz 1.780 GHz 100.000 kHz 1.77974 GHz 21.03 dém -8.97 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -22.68 dBm -9.68 dBb 1.780 GHz 1.781 GHz 20.000 khz 1,78000 GHz 22,17 dBm ~9.17 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 21.27 dBm -8.73 dB 1.781 GHz 1,790 GHz 1.000 MHz 1,78139 GHz -33,08 dBm -20.08 dB
v ™

i ;

J

Date: 10. D 0.
Lowest Band Edge / Full RB Highest Band Edge / Full RB
b o
Spectrum @\ spectrum 73
Ref Level 25.60 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 25.60 dbm  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avapur
Limit ¢heck PABS _;DFlé'@in(»thgL#Ea_ paks
e EPURTOUS [ TNE DS Z5S Blie _gPURTOpS_JINE_ABS_| PARS
10 dBm r b 10 de [ : l\l
/ \\ saan ||
-10 dBm 10 JJ \
SPURIOUS_LINE_ABS_ I l I \
-20 dém l h'\“ -20 dpm l 5
i,
30 dom ] " »ﬁrr L i
ar Pl d \ MM’
-40 dBm i ~40 dB v =y
Pl H
-50 dBm — -50 dem: STy
aapsssppaparibsch Lotttiops,
-60 dBm 60 dem:
70 dm ~70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW | Frequency | Power abs ALimit | Range Low Range Up | RBW | Frequency | Power Abs ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -21.01 dBm -6.01 d& 1,778 GHz 1,780 GHz 100.000 kHz 1,77892 GHz 13,71 dim -16.29 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -29.23 dBm -16.23 dB 1.760 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -20.74 dBém -16.74 dB
1.710 GHz 1.712 GHz 100.000 kHz 1,71069 GHz 12.74 dBm -16.26 dB 1.781 GHz 1,790 GHz 1.000 MHz 1,78109 GHz -22.74 dBm ~a.74 dB
T T
J L ) (| (]
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 25.60 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 25.60 dém  Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit ¢heck ,;gg&iﬂ»iﬂ1ﬂib§kﬁﬂl, Paks
B L Asts T
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70 dm -70 dBn
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70838 GHz -30.99 dBm -17.99 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 20,42 dBm -9.58 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -22.12 dBm -9.12 d& 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -22,59 dBm -9.50 db
1.710 GHz 1.712 GHz 100.000 kHz 1.71024 GHz 20.69 dBm -9.31 d& 1,781 GHz 1,790 GHz 1,000 MHz 1,78167 GHz 31,43 dam -18.43 dB
\
] ] [ ) ]
Dats: 1 02:50:29 hate: 10
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum @ | Spectrum A
Ref Level 25.60 dBm  Offset 5.60 d@ Mode Auto Sweep Ref Level 25.60 dBm  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avapur
Limit ¢heck PAES _SPURIPHE CHBEKABS_ paks
20 dp e —kFORTOTE TR AT — 20 dB{jg _§PURTO(1S_| INE_ABS_| PA
10 dBm ‘,f““""“ "*‘hl 10 dBmy** ""\\
0 dBém { i 0 dBmk 1
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ey et R . -
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Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -24.04 dBm -11.04 d& 1,778 GHz 1,780 GHz 100.000 kHz 1,77919 GHz 12,67 dim -17.33 dB
1.709 GHz 1.710 GHz 20,000 kHz 1.71000 GHz -30.93 dBm -17.93 dB 1.760 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -30.35 dBm S17.35 dB
1.710 GHz 1.712 GHz 100.000 kHz 1,71077 GHz 12.75 dBm -17.25 dB 1.781 GHz 1,790 GHz 1.000 MHz 1,78105 GHz -24.81 dBm S11.81 dB
)
J L [ ] (| (]
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LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 25.60 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 25.60 dém  Offset 5.60 d& Mode Auto Sweep
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